
	 7	

WHISPERFLO®  High Performance Pump Installation and User’s GuideWHISPERFLO®  High Performance Pump Installation and User’s Guide

ENGLISH
ESPAÑOL

Item
No.

P/N Description

1 357199 Clamp, Cam & Ramp, Almond

1 357150 Clamp, Cam & Ramp, Black

2 357151 Cover, Clear, WFE Pump

2 357156 Cover, chemical resistant Cam & Ramp

3 350013 O-Ring, WFE Cover

4 070387 Strainer Basket, WFE

5 070430
Bolt, 3/8 - 16 x 1.25 Hex Head. SS, 4 
Req.

6 072184 Washer, 3/8 x 13/16 O.D. SS, 6 Req.

7 070431
Bolt, 3/8 - 16 x 1.75 Hex Head. SS, 2 
Req.

8 071403 Nut, 3/8, 16 Hex Head, 2 Req.

9 357100 Black Gasket for Seal Plate

10 357149 Volute & Seal Plate, Almond 
Replacement Kit

10 350015 Volute, WFE Pump & Pot, Almond

10 357157 Volute, WFE Pump & Pot, Black

11 355227 O-Ring Parker No. 2-238, WFE Pump

12 071660 Set Screw, 4-40 x 1-1/8 WFE, 2 Req.

13 072928 Diffuser assembly, WFE-12, 3 HP Only

13 072927 Diffuser assembly, WFE 2-8, 
1/2 HP-2.5 HP

14 071652 Set Screw, 1/4 - 20 x 1 in. Phillips

Item
No.

P/N Description

15 075713 Rubber Washer, WFE Pump

16 071734S Seal PA-7 w/ ceramic seat, PS1000

16 071728 Seal A7 w/ ceramic seat, PS201

17 070429 Bolt 3/8 - 16 x 7/8 SS Hex Head, 4 Req.

18 350201 Seal Plate Kit WFE Almond (Includes 
Mechanical Seal installed) Items 9, 16 & 18

18 350101
Seal Plate Kit WFE Black (Includes
Mechanical Seal installed) Items 16 & 18

19 070927 Foot, WFE Pump, Almond

19 357159 Foot, Black

20 070929 Foot Insert, WFE Pump, Almond

20 357160 Foot Insert, WFE Pump, Black

21 071657 Screw 1/4 - 20 x 1 In. Hex Head, SS, 
2 Req. 

22 071406 Nut, 1/4 - 20 Hex Head, SS, 2 Req.

23 072183 Washer, 1/4 x 5/8 OD, SS, 2 Req.

24 071131 Knob, Drain Plug, Almond, 2 Req.

24 357161 Knob, Drain Plug, Black, 2 Req.

25 192115 O-Ring, Drain Plug, 2 Req.

26 357149 Volute/Seal Plate Replacement Kit, Almond 
(Incl. Items: 1-4, 9, 10, 16, 18, 24, and 25)

27 See Motor Table on next page

WhisperFlo® High Performance Pump Parts List

27

5
17

7
206

9

21
23

19

16

28
15

14

13
12

11

8
22

1

2

4

10

3

24 25

6

26

 

18

1

1

1

1

1

REPLACEMENT PARTS


